
 

 
306 

  https://doi.org/10.5281/zenodo.10049652#95                    TWIST, 2024, Vol. 19, Issue 1, pp. 306-320 

 

 

 
T W I S T 

 
Journal homepage: www.twistjournal.net 

 

 

Legal Compliance of Waste Management in Tannery Industrial 

Estate in Bangladesh: 

An Assessment from Environmental Criminological Perspective 
 

 

      Fahad Bin Islam Khan* 

Graduate, Department of Criminology and Police Science, 

Mawlana Bhashani Science and Technology University, Tangail-1902, Bangladesh 

[*Corresponding author] 

 

Md. Aurongajeb Akond 

Assistant Professor, Department of Criminology and Police Science, 

Mawlana Bhashani Science and Technology University, Tangail-1902, Bangladesh 
[...]
https://creativecommons.org/licenses/by-nc-sa/4.0/


 

 
307 

Though there are admiringly sophisticated technologies to treat these liquid particles of waste at the current time, there is 

no opportunity to manage solid wastes from leather manufacturing procedures in Savar Tannery Industrial Estate. The 

solid waste produced during the tanning of hides and skins (trimmings, fleshings, shavings, etc.) is simply dumped along 

the rim of the streets or in an open, uninhabited space. The part of the waste that is not accumulated or used ultimately 

dries up or drains off to the nearby Dhaleswari River during the rainy season (Basak et al., 2020). As a result, the 

Department of Environment (DOE) did not renew environmental clearance licenses for the function of the estate in 2021 

(The Daily Star, 2022). 

Whether due to lack of capacity or caprice, it is clearly understood that the process in which tannery industrial 

estate is carrying out its work is having a very bad impact on the environment and human health at the same time. 

According to Ahsan et al. (2014), the main reason behind severe industrial waste-related problems is the lack of proper 

application of the existing laws and regulations (Islam et al., 2017). Wilson et al. (2007) identified the need for more 

research-based knowledge to strengthen waste management policies. 

There are more than 200 area-specified laws that deal with environmental issues in Bangladesh so far. They focus 

largely on soil use, space above soil and water, toxic waste, sound, noxious chemicals, unyielding waste, forest 

preservation, flora and fauna protection, mineral resources, industry, ecological well-being and hygiene etc. (Sarker, 

2016). For the protection of the environment, some basic principles of international environmental law need to be 

incorporated into the domestic legal system in the interest of better protection of the environment. Nevertheless, the 

crucial point is that countries around the world are very reluctant to incorporate these principles directly into their national 

legal system (Ashraful, 2014).  

More specifically, the main objective of the study is to assess the legal compliance of industrial waste 

management norms in Tannery Industrial Estate. The specific objectives of the study are; to identify the nature of toxic 

industrial waste in the Tannery industry; to identify the laws and regulations violated by the traditional industrial waste 

management practices in the Tannery industry; to analyze the weaknesses in the implementation of existing 

environmental laws in the Tannery industry; and to develop a set of recommendations toward effective management of 

toxic industrial wastes in Tannery Industry in Bangladesh.  

However, this study tries to show the sources of irregularities regarding the traditional legal system considering 

the nature of wastes produced in the tannery industrial estate of Bangladesh. Moreover, its findings in tackling this 

impendent situation might play a groundbreaking role in the further development of the tannery industry from the legal 

point of view.  

 

MATERIALS AND METHODS 

The selected field of study was the Savar BSCIC Tannery Industrial Estate in Dhaka. This study employed a qualitative 

research methodology. The primary data-gathering approach employed in this study was the direct observation method. 

Over a span of 10 days, the researcher conducted a firsthand observation, diligently concentrating on particular aspects 

outlined in a checklist. Not a single question was posed to anyone in the field at this stage. Additional approaches 

employed for data collecting were Focus Group Discussion (FGD) and In-depth interviews. 

Data was mostly collected from individuals who were exposed to health risks associated with tannery industrial 

wastes and duty officers. The primary data collection involved the use of a semi-structured questionnaire and a 

systematically developed FGD guideline that included pertinent open-ended questions. A total of four focus group 

discussions (FGDs), ten in-depth interviews, and two telephone interviews were conducted in the study area. The FGD 

had a total of 28 participants, who were separated into four distinct groups. 

Various secondary data sources, including books, journals, newspapers, articles, print media, electronic media, 

and social media, were utilized systematically and analyzed thematically. 0However, the primary sources of secondary 

data were renowned publications like Springer, SAGE, Google Scholar, Scopus, Web of Science, JSTOR, and numerous 

more. 

A checklist was devised, and essential descriptive field notes, as well as photographs and videos, were captured 

on-site to gather data. The sample size in this investigation was indeterminate. Thus, this study included two non-

probability sampling methods for selecting the participants. The sampling method employed a hybrid approach, utilizing 

both judgment and snowball techniques. 

The data analysis was conducted thematically. The primary data were evaluated using the fundamental subject 

matter of focus group discussions (FGD) and interviews. During the observation method, essential observations were 

recorded on a checklist. Subsequently, the data is summarized and categorized into distinct codes and themes in order to 

arrive at the findings. 

 

 

 

 

 

 

 

 



 

 
308 

Profile of Study Area: Savar BSCIC Tannery Industrial Estate  

 
Fig. 1 Map of Savar BSCIC Tannery Industrial Estate 

 

Table 1 A short profile of Savar BSCIC Tannery Industrial Estate 

Savar BSCIC Tannery Industrial Estate 

Year of Establishment 2003 

Location Hemayetpur, Savar 

Area 200 acres 

Cost of the Project 107871.00 lac Taka 

Total Number of Plots 195 

Number of Running Tanneries 155 

Number of Workers Around 1 lac 

Number of EPS 3 

Capacity of Liquid Waste Management 25,000 cubic meters per day 

Production Types 
Wet blue leather, Crust and complete leather, Finished 

leather, Split leather and rawhide. 

 

According to UNIDO (United Nations Industrial Development Organization), the weight of raw material processed in 

Savar BSCIC Tannery Industrial Estate was estimated at 85,000 t/year. The peak load during the Qurbani period (75 

days) was estimated at 450 t/day, and the load during the rest of the year (225 days) at about 230 t/day (Basak et al., 

2020b). 

Infrastructural developments like internal roads, drains and culverts, street lights, electricity and water supply, 

and so on make the project more decorated. The setup of an administrative building, police fari, fire service unit, and 

pump driver quarter have made the project look more furnished. A Common Effluent Treatment Plant (CETP) and waste 

Dumping Yard have also been developed at the project site. 

 

RESULTS AND DISCUSSIONS  

This section of the paper discusses the major findings of the study. The empirical data are analyzed according to the study 

objectives with a legal assessment. The results are assessed based on national and international legal standards of waste 

management and existing practices. 
 

Nature of wastes produced and waste management practices in Tannery Estate  
Roughly 6.5 million tons of wet-salted hides/skins are prepared worldwide every year. For every ton of raw material, 

around 600 kg of solid waste is rendered in the form of trimmings, fleshings, chrome shavings, and buffing dust (Clare, 

2021). Furthermore, among them, the portion of assembled solid wastes is approximately 4 million (Ahammed Bin Azam 

& Saha, 2021). In Bangladesh, tanneries create around 20000 m
3
 of liquid waste and 232 tonnes of solid waste per day. 

During the time of processing, a considerable portion of solids,  including liquefied and suspended organic subjects, 

degrade wastewater possessing chemicals that are vastly accountable for environmental pollution (Hossain & Abedin, 

2019).  



 

 
309 

 
Fig. 2 The leather production process and the firms performing each activity 

Source: De Marchi & Di Maria, 2019 

  

Diverse types of pollution transpire during the tanning process. On a bigger scale, we can categorize them into three 

divisions. They are Liquid Waste, Solid Waste, and Gaseous Waste. 

  

                                  
Fig. 3 Types of Wastes 

 

Liquid waste management  
About 60 m

3
 of water is required to process one ton of hides and skins (Hashem et al., 2015). The wastewater contains 

hazardous chemicals, leached proteins, and degradation products of hides and skins. In most cases, liquid wastes contain 

about 45–65% (w/w) moistness, 30%(w/w) of organic essences, and 2.5%(w/w) Cr (III) blends. A lot of chemical 

substances such as lime, sulfide, ammonia, various salts, acids, and dyes are used at an increased grade to process the 

rawhide and produce serviceable leather (Fela et al., 2011). In a study, Laila et al. classified wastewater discharged from 

six local industries in Bangladesh with a heightened amount of pollution hurdle and revealed a mean outcome concerning 

TDS 3450mg/L; TSS 1650 mg/L; BOD 540mg/L; COD 1450 mg/L.  

 

Standard treatment methods for liquid waste 

Tannery wastewater is treated by different physicochemical and organic strategies and by a blend of both. Physical and 

chemical cycles are utilized much of the time to treat debased zones, yet frequently do not annihilate outer substances 

(Reed et al., 1999). According to Madda (2017), there are five stages of tannery effluent treatment strategies:  (1) 

Preliminary Treatment, (2) Physical-chemical Treatment (primary), (3) Biological Treatment (secondary), (4) Advanced 

Treatment (tertiary), and (5) Sludge handling and disposal.  

Mohammed (2017) has also suggested multiple liquid waste treatment methods in his study on tannery waste 

management opportunities and limitations. Suggested wastewater treatment methods are (1) Aerobic bacterial systems, 

(2) Macrophyte systems, (3) Microalgal systems, and (4) Anaerobic digestion. 

 

Methods used in Savar BSCIC Tannery Industrial Estate 

One of the engineers of DTIEWTPCL explained how liquid wastes are treated in the Savar BSCIC Tannery Industrial 

estate.  

             “Management of waste following the standards is basically the main job of CETP. In the tannery 

industry, some chemicals are used to process the leather, especially for the fat and hairs that are present 

in the skin. For that, around 25 to 30 types of chemicals are used. The effluents that are produced from 

there are very harmful. Among them, two types of effluents are our main concern. One of them is Chrome 

liquor. In the wet blue sector, the skin is treated with chrome. The reason behind this is that if the skin is 

treated with chrome, it will last longer. After that, it is taken to the finishing part. The part that is treated 

with chrome produces chrome liquor. Here, we have 3 EPS and around 140 industries are running. 

Moreover, they are divided into these 3 EPS. EPS means effluent pumping station. Each station consists 

of 40-60 factories. Effluents come in two flows. One of them is chrome liquor. In the effluent pumping 

Liquid 
Waste 

Solid 
Waste 

Gaseous 
Waste 



 

 
310 

station, we have CCR. There, we separate the chrome sludge from chrome liquor. After separating them, 

we keep them in the closed dumping yard. Furthermore, the rest of the water is processed in the CETP 

(KII). 
 

There are three distinct steps involved: 1. Physical Treatment, 2. Chemical treatment, and 3. Biological Treatment. 

The implementation of physical treatment
1
 began in the industry. Additionally, certain components are completed 

within the jurisdiction of the authority, like control of critical components, including a screening chamber, 

equalization tank, clariflocculator, aeration tank, secondary clarifier, sand filters, carbon filter, and more.  

An automated screen is employed to transfer the collected effluent into the receiving sump, providing a highly 

efficient method for reducing suspended particles, biological oxygen demand (BOD), and chemical oxygen demand 

(COD). The effluent is thereafter sent into a grit chamber and accumulated in two equalization tanks equipped with 

submerged ejector aerators. Subsequently, the aerator draws in air from the surrounding atmosphere and delivers it to the 

bottom of the tank. This enhances the measurement of biochemical oxygen demand (BOD) and chemical oxygen demand 

(COD) in the following treatment units. 

At this point of the process of chemical treatment
2
 commences. The effluent and the ejector aerators are 

homogeneous. The sulfides present in the raw effluent are oxidized by their action, hence promoting the bacterial 

corrosion caused by oxygen. Equilibrium is crucial in this context.   

Next, the aerator draws in air from the surrounding atmosphere and delivers it to the bottom of the tank. This 

enhances the measurement of biochemical oxygen demand (BOD) and chemical oxygen demand (COD) in the following 

treatment units. The effluent and the ejector aerators are homogeneous. The sulfides present in the raw effluent are 

oxidized by their action, hence promoting the bacterial corrosion caused by oxygen. Equilibrium is crucial in this context 

and possesses four equalization tanks. 

The homogeneity of the discharged waste generated by this procedure enhances the uniformity of effectiveness in 

subsequent treatment. This process results in the acquisition of a homogenized character during the flow. Next, 

they combine the substances. Upon application of the chemical, the solids are subsequently deposited in the primary 

sedimentation tank (PST). The chemical sludges are subsequently transported to a specialized location for further 

processing by the use of pumping. The water is filtered and ready for the next stage, which is biological treatment. 

Biological treatment
3
 involves using microorganisms like bacteria or fungi to break down and change organic 

substances in waste or polluted areas. The process includes using bacteria for treatment, completing denitrification, 

transferring obtained sludge to a secondary sedimentation tank, and returning a portion of it to restore bacterial balance. 

The bacterial concentration is 5000 milligrams per liter. 

The B series, which is the secondary biological treatment, begins after the completion of the A series. This is 

somewhat distinct. Bacterial therapy is also employed here. This stage comprises an additional four steps. Subsequently, 

the disinfected water treated with chlorine dioxide is disposed of in the river. We adhere to all the regulations stipulated 

by the ECR (Environment Conservation Rule, 1997). 
 

Observations and assessment 

A certain amount of dissimilarities were found in the researchers’ direct observation.  Because there was a confident 

statement from the chief engineer of DTIEWTPCL that said, 

‘There is no chance of dumping the liquid waste into the river directly.’ 

It has been observed that a significant amount of chemical waste is being released into the river water, either directly or 

indirectly. In 2017, the high court summoned the Chinese and Bangladeshi representatives of effluent treatment plants, 

specifically Shut Tannery (2021). The calculated daily capacity for liquid waste treatment is 25000 m3. The tannery 

generates an excess of 40000 m
3
 of liquid waste (Savar Tannery Estate, 2022). 

 

Solid waste management  
During the initial pre-tanning stage, all attached flesh, fatty tissue, rough edges, and contaminants are extracted from the 

animal skin. The primary sources of solid waste in tanneries arise from the removal of excess parts and tissues from raw 

hides and skins, as well as the process of dividing and thinning tanned hides and skin material (Basak, 2020). 

As various stages of leather manufacturing continues, many forms of waste are produced. Examples of materials 